
 

Approve Return Deny Signatures Date 

X   
Jeffrey J. Gocek, EIT                                                                                              Project Manager 

01/05/2022 

X   
Nicholas W. Hartranft, PE                                                            Environmental Engineer Manager 

01/05/2022 

 

Northcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0110582 

Facility Type Municipal APS ID 1010430 

Major / Minor Major Authorization ID 1303765 

a 
Applicant and Facility Information 

Applicant Name Eastern Snyder County Regional Authority  Facility Name ESCRA WWTF  

Applicant Address P.O. Box 330   Facility Address 870 South Front Street   

 Selinsgrove, PA 17870-0330   Selinsgrove, PA 17870  

Applicant Contact Greg Pysher  Facility Contact Greg Pysher  

Applicant Phone 570-374-1173  Facility Phone 570-374-1173  

Client ID 44901  Site ID 257553  

Ch 94 Load Status Not Overloaded  Municipality Penn Township  

Connection Status No Limitations  County Snyder  

Date Application Received January 29, 2020  EPA Waived? No  

Date Application Accepted February 10, 2020  If No, Reason Major Facility, Significant CB Discharge  

Purpose of Application Renewal of major NPDES permit  

a 

 

Summary of Review 

INTRODUCTION 
 
The Department has drafted this NPDES permit renewal for the Eastern Snyder County Regional Authority (ESCRA). 
 
APPLICATION 
 
Gannett Fleming Inc., the engineering consultant, submitted the NPDES Application for Individual Permit to Discharge Sewage Effluent for Major 
Sewage Facilities (DEP #3800-PM-BCW0009b) on behalf of ESCRA.  This application was received by the Department on January 29, 2020 and 
considered administratively complete on February 10, 2020.  Greg Pysher, Authority Manager, is both the client and site contact for this application.  His 
additional contact information is (fax) 570-374-6078 and (email) ESCRA@verizon.net.  The engineering consultant is David J. Gryger, PE, Project 
Engineer with Gannett Fleming, Inc of Camp Hill, PA.  His contact information is (phone) 717-886-5382, (fax) 717-763-1808 and (email) 
dgryger@gfnet.com.  
 
PUBLIC PARTICIPATION 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES permit in the Pennsylvania 
Bulletin in accordance with 25 Pa. Code § 92a.82. Upon publication in the Pennsylvania Bulletin, DEP will accept written comments from interested 
persons for a 30-day period (which may be extended for one additional 15-day period at DEP’s discretion), which will be considered in making a final 
decision on the application. Any person may request or petition for a public hearing with respect to the application. A public hearing may be held if DEP 
determines that there is significant public interest in holding a hearing. If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area of the discharge. 
 
The case file, permit application package and draft permit will be available for public review at Department’s Northcentral Regional Office. The address 
for this office is 208 West Third Street, Suite 101, Williamsport, PA 17701. An appointment can be made to review these materials during the comment 
period by calling the file coordinator at 570-327-3636. 
 
CONTINUED on the next page. 

mailto:ESCRA@verizon.net
mailto:dgryger@gfnet.com


NPDES Fact Sheet Permit No. PA0110582 

 

2 

DISCHARGE, RECEIVING WATERS AND WATER SUPPLY INFORMATION 

 

 Outfall No. 001  Design Flow (MGD) 2.0 (see narrative below)  

 Latitude 40º 46' 52.82"  Longitude -76º 51' 31.65"  

 Quad Name Sunbury, PA  Quad Code 1231  

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters Susquehanna River (WWF)  Stream Code 18668  

 NHD Com ID 54965823  RMI 118  

 Drainage Area (mi2) 18,400  Yield (cfs/mi2) N/A  

 Q7-10 Flow (cfs) 2,000.8  Q7-10 Basis USGS Gage #01554000  

 Elevation (ft) 410  Slope (ft/ft) N/A  

 Watershed No. 6-A  Chapter 93 Class. WWF, MF  

 Existing Use None  Existing Use Qualifier None  

 Exceptions to Use None  Exceptions to Criteria None  

 Assessment Status Impaired (Fish Consumption)  

 Cause(s) of Impairment Polychlorinated Biphenyls (PCBs)  

 Source(s) of Impairment Unknown  

 TMDL Status Pending  Name N/A  

 

 Nearest Downstream Public Water Supply Intake United Water Pennsylvania  

 PWS Waters Susquehanna River   Distance from Outfall (mi) 40.0  

       
 

 
Q7,10 DETERMINATION 
 
The Q7,10 is the lowest seven consecutive days of flow in a 10-year period and is used for modeling wastewater treatment plant discharges.  25 PA § 
96.1 defines Q7,10 as “the actual or estimated lowest 7 consecutive day average flow that occurs once in 10 years for a stream with unregulated flow, 
or the estimated minimum flow for a stream with regulated flow”. 
 
A stream gage upstream of the existing discharge, “Susquehanna River at Sunbury, PA” (USGS #01554000) was selected as a reference gage.  A 
Q7,10 flow for that gage (22.0 CFS) was obtained from Selected Streamflow Statistics for Streamgage Locations in and near Pennsylvania (USGS 
Open Files Report 2011-1070).  The drainage area at the point of discharge (18,400 mi2) was calculated by the USGS Pennsylvania StreamStats 
application.  Knowing the drainage area at the discharge and both the drainage area (18,300 mi2) and Q7,10 (1,990 CFS) at the reference gage, the 
Q7,10 at the discharge was calculated to be 2,000.87 CFS. 
 
See Attachment 01 for the Q7,10 determination. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
CONTINUED on the next page. 



NPDES Fact Sheet Permit No. PA0110582 

 

3 

TREATMENT FACILITY 
 
ESCRA operates a wastewater treatment facility (WWTF) serving Hummels Wharf, a Census Designated Place (32% of the flow), Penn Township 
(27%), Selinsgrove Borough (27%) and Shamokin Dam Borough (13%).   
 
See Attachment 02 for a map of the WWTF location. 
 
This WWTF consists of an influent screen, a comminutor, distribution box #1, two primary clarifiers, distribution box #2, four Vertical Loop Reactors 
(VLRs) for Biological Nutrient Removal (BNR), distribution box #3 (with Ferric Chloride addition for Total Phosphorus removal), two secondary 
clarifiers, gaseous chlorine injection, and two chlorine contact tanks.  Solids are treated in two anaerobic digesters and later with two belt filter 
presses.  Ferric chloride is used as a coagulant and is fed just prior to the secondary clarifiers. 

 
See Attachment 03 for the treatment process flow diagram.  See Attachment 04 for a site layout diagram. 
 
The WWTF characteristics are as follows. 

 

Waste Type Degree of Treatment Process Type Disinfection 
Average Annual  

Flow (MGD) 

Sewage Secondary with P Reduction Activated Sludge Gas Chlorine 2.0 

Hydraulic Capacity  
(MGD) 

Organic Capacity  
(lbs/day) 

Load Status Biosolids Treatment 
Biosolids 

Use/Disposal 

7.0 7,000 Not Overloaded Anaerobic Digestion Class B/Landfill 

 
Dewatered anaerobically stabilized Class B biosolids are produced in accordance with 25 PA § 271.932(b)(3).  Sludge is disposed of at the Lycoming 
County Resources Management Landfill. 
 
The annual average flows of the three years prior to application submission were 1.834 MGD (2018), 0.965 MGD (2017) and 1.093 MGD (2016).  
The highest monthly average flow for the previous year was 2.095 MGD, which occurred in November 2018.  The highest peak instantaneous flow 
for that year was 2.899 MGD. 
 
The most recent wastewater treatment upgrades were authorized by Water Quality Management (WQM) permit amendment #5503402 A-1, issued 
January 22, 2020.  This amendment involved replacing equipment which had exceeded its useful life and providing better flood protection to the 
WWTF.  The original permit, which authorized the installation of the VLR system, was issued in 2003.  During the issuance of this 2020 permit, the 
Department was notified by the consultant that the true hydraulic capacity of this WWTF is 7.0 MGD, limited by the capacity of the main pumping 
station.  An organic capacity rerate was approved in 2013 by WQM #5508403-A1, increasing the plant organic capacity to 7,000 pounds BOD5 per 
day.  The hydraulic capacity of 2.0 MGD was not changed at that time. 
 
COMPLIANCE HISTORY 
  
The WMS Query Open Violations for Client by Permit Number revealed no open violations for the ESCRA.   
  
The most recent Department Compliance Evaluation Inspection (CEI), was conducted April 22, 2021.  At the time of the inspection, all required 
treatment units were online and operational.  The plant effluent was clear with a pH of 7.70, a Total Chlorine Residual (TCR) of 0.26 mg/L and a 
Dissolved Oxygen (DO) concentration of 10 mg/L.  No violations were identified or noted during the inspection. 
 
A Chesapeake Bay (CBAY) inspection was last performed October 28, 2020.  During the 2019-2020 Water Year, the ESCRA did not exceed nutrient 
caploads.  No violations were identified or noted during the inspection. 
 
Recent Discharge Monitoring Report (DMR) data, from November 2020 to October 2021, is presented in the table below. 
 
 
 
 
 
 
 
 
 
 
CONTINUED on the next page. 



NPDES Fact Sheet Permit No. PA0110582 

 

4 

Parameter OCT-21 SEP-21 AUG-21 JUL-21 JUN-21 MAY-21 APR-21 MAR-21 FEB-21 JAN-21 DEC-20 NOV-20 

             Flow (MGD) 
Average Monthly 1.6916 2.2269 1.2902 1.1395 0.9983 1.2066 1.4606 1.6732 1.4271 1.2675 1.4001 1.1165 

Flow (MGD) 
Daily Maximum 2.6803 6.3135 4.78 1.6458 1.1045 1.6777 2.4127 2.7937 2.929 1.6978 5.3253 1.6066 

pH (S.U.) 
Minimum 7.42 7.07 7.33 7.36 7.42 7.28 7.25 7.14 7.18 6.87 6.73 7.25 

pH (S.U.) 
Maximum 7.97 7.79 7.86 7.78 8.1 7.66 8.15 7.61 7.62 7.67 7.51 7.66 

DO (mg/L) 
Minimum 4.61 1.03 2.85 4.99 8.37 8.33 6.0 6.8 5.66 9.62 4.19 8.54 

TRC (mg/L) 
Average Monthly 0.4 0.45 0.41 0.40 0.41 0.27 0.23 0.25 0.25 0.28 0.28 0.23 

TRC (mg/L) 
Instantaneous Maximum 0.59 0.79 0.75 0.63 0.72 0.45 0.36 0.41 0.42 0.47 0.43 0.40 

CBOD5 (lbs/day) 
Average Monthly < 53 < 79 < 42 < 37 < 33 < 39 < 48 < 57 < 47 < 41 < 61 < 37 

CBOD5 (lbs/day) 
Weekly Average < 62 < 131 < 59 < 40 < 34 < 44 < 56 < 70 < 58 < 48 < 158 < 39 

CBOD5 (mg/L) 
Average Monthly < 4.0 < 4.0 < 4.0 < 4.0 < 4.0 < 4.0 < 4.0 < 4.0 < 4.0 < 4.0 < 4.0 < 4.0 

CBOD5 (mg/L) 
Weekly Average < 4.0 < 4.0 < 4.0 < 4.0 < 4.0 < 4.0 < 4.0 < 4.0 < 4.0 < 4.0 < 5.0 < 4.0 

BOD5 (lbs/day) 
Raw Sewage Influent 
Average Monthly 2652 2240 1943 1941 1942 2066 2262 2124 2549 1959 2018 2216 

BOD5 (lbs/day) 
Raw Sewage Influent  
Daily Maximum 3707 3068 2529 3034 2350 2371 2529 3009 3716 2317 3308 2963 

BOD5 (mg/L) 
Raw Sewage Influent 
Average Monthly 202 140 195 211 235 212 192 156 233 190 196 246 

TSS (lbs/day) 
Average Monthly < 67 < 99 < 65 < 46 < 41 < 49 < 60 < 71 < 59 < 51 < 81 < 46 

TSS (lbs/day) 
Raw Sewage Influent 
Average Monthly 3376 2391 1715 1893 1975 2137 2138 1800 2793 2227 1931 2746 

TSS (lbs/day) 
Raw Sewage Influent  
Daily Maximum 4707 4158 2230 4630 2773 2680 2669 2716 6241 2932 4763 3930 

TSS (lbs/day) 
Weekly Average < 77 < 164 129 < 49 < 43 < 55 < 69 < 87 < 73 < 60 < 222 < 49 

TSS (mg/L) 
Average Monthly < 5.0 < 5.0 < 6.0 < 5.0 < 5.0 < 5.0 < 5.0 < 5.0 < 5.0 < 5.0 < 5.0 < 5.0 

TSS (mg/L) 
Raw Sewage Influent 
Average Monthly 257 144 172 205 240 219 183 133 264 217 177 306 

TSS (mg/L) 
Weekly Average < 5.0 < 5.0 11 < 5.0 < 5.0 < 5.0 < 5.0 < 5.0 < 5.0 < 5.0 < 7.0 < 5.0 

Fecal Coliform (CFU/100 ml) 
Geometric Mean 30 > 36 8.0 < 5.0 11 20 > 65 33 < 13 < 2.0 < 3 16 

Fecal Coliform (CFU/100 ml) 
Instantaneous Maximum 64 

> 
6000.0 102 65 120 90 > 1200 2375 80 18 32 113 

Nitrate-Nitrite (mg/L) 
Average Monthly 4.64 4.76 5.62 5.39 5.05 7.1 4.52 3.78 5.84 6.87 9.18 9.37 

Nitrate-Nitrite (lbs) 
Total Monthly 2016.4 1996.4 1678.3 1575.8 1281.8 2148.8 1624.9 1671.8 1756.7 2270 2520.4 2604 